

General Conformity Certification

Serta Mattress Company hereby certifies that all products that are subject to the Federal Flammability Standard 16 CFR part 1633, and 16 CFR part 1632, meet and comply with the regulation under one of the following listed prototype codes:

16 CFR Part 1633

| <u>Prototype – ID</u> | <u>Date Tested</u> | <u>Tested By</u> |
|-----------------------|---------------------|-------------------------------|
| M1 | 1-9-12 / 1-9-12 | Underwriters Laboratories |
| M2 | 6-21-10 / 9-3-10 | 333 Pflingsten Road |
| W1 | 6-20-11 / 9-3-10 | Northbrook, IL 60062-2096 USA |
| F1 | 9-19-11 / 9-19-11 | T: 847-272-8800 |
| A1 | 4-19-10 / 4-19-10 | |
| S1 | 11-7-11 / 10-17-11 | |
| V2 | 2-19-10 / 8-28-09 | |
| V1 | 2-26-09 / 2-5-09 | |
| Z1 | 12-31-10 / 12-31-10 | |
| ZL1 | 12-20-10 / 12-20-10 | |
| ZP1 | 12-31-10 / 12-31-10 | |
| ZQ1 | 8-2-10 / 8-2-10 | |
| B1 | 10-23-09 | |
| RV1 | 9-13-10 | |

16 CFR Part 1632

| <u>Prototype – ID</u> | <u>Date Tested</u> | <u>Tested By</u> |
|-----------------------|--------------------|--------------------|
| 2005 B | 4-1-2006 | Serta Mattress |
| 2005 C | 4-1-2006 | 403 N. Levee Rd. |
| 2005 D | 4-1-2006 | Puyallup, WA 98371 |
| 2005 D | 2-29-2008 | |
| 2005 E | 4-1-2006 | |
| 2005 F | 3-27-2006 | |
| 2005 G | 4-1-2006 | |
| 2005 H | 4-1-2006 | |

This product was manufactured by:

Serta Mattress Company, 403 N. Levee Rd. Puyallup, WA 98371

Date of Manufacture is listed on the individual law tag affixed to each product.

If you have any questions regarding this certification or records of these test results, please call Serta at 847-645-0200 and ask to speak with the Compliance Engineer.

16 CFR 1303 & CPSIA Section 108 Content Restrictions

Serta Mattress Company hereby certifies that all applicable products manufactured by Serta and defined as children's products subject to the Federal Lead and Phthalate component content limits are constructed with one or more of the following components.

These components have been tested to comply with federal limits for both Lead and Phthalate content.

| <u>Component</u> | <u>Date Tested</u> (Lead / Phthalate) | <u>Tested By</u> |
|-----------------------|--|---|
| <u>Ticking Fabric</u> | | |
| 12111 | 9-16-10 / 9-16-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 12113 | 2-2-09 / 2-2-09 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 13105 | 11-14-08 / 12-5-08 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 14101 | 11-14-08 / 12-5-08 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 34005 | 4-20-10 / 4-20-10 | Applied Technical Svc., 1049 Triad Court, Marietta, GA 30062 |
| 41117 | 12-23-08 / 12-23-08 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 41209 | 8-9-10 / 8-9-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 41211 | 2-2-09 / 2-2-09 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 42116 | 9-16-10 / 9-16-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 42119 | 11-14-08 / 12-5-08 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 44100 | 11-14-08 / 12-5-08 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 42019 | 2-2-09 / 2-2-09 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 42237 | 9-16-10 / 9-16-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 49018 | 8-9-10 / 8-9-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 49019 | 8-9-10 / 8-9-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 74002 | 5-14-10 / 5-14-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 04018 | 11-6-08 / 11-6-08 | Microbac Laboratories, 3809 Airport Dr., Wilson, NC 27896 |
| 74003 | 9-14-10 / 9-14-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 75204 | 9-27-10 / 9-27-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 75216 | 9-14-10 / 9-14-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 71003 | 9-27-10 / 9-27-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| <u>Tape</u> | | |
| 4301 | 9-7-10 / 9-7-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| <u>Labels</u> | | |
| PBPKPT98 | 12-3-08 / 12-3-08 | Bureau Veritas, 100 Northpoint Pkwy, Buffalo, NY 14228 |
| PBK703261 | 12-3-08 / 12-3-08 | Bureau Veritas, 100 Northpoint Pkwy, Buffalo, NY 14228 |
| LV111337862 | 12-3-08 / 12-3-08 | Bureau Veritas, 100 Northpoint Pkwy, Buffalo, NY 14228 |
| LV111700693 | 12-3-08 / 12-3-08 | Bureau Veritas, 100 Northpoint Pkwy, Buffalo, NY 14228 |
| LV111704781 | 12-3-08 / 12-3-08 | Bureau Veritas, 100 Northpoint Pkwy, Buffalo, NY 14228 |
| 337781 | 9-7-10 / 9-7-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 337681 | 9-7-10 / 9-7-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 546281 | 9-7-10 / 9-7-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| <u>Law Tag</u> | | |
| 9600 | 9-2-10 / 9-2-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |

Non Skid

| | | |
|-------|-------------------|---|
| 2512T | 8-6-10 / 8-6-10 | Applied Technical Svc., 1049 Triad Court, Marietta, GA 30062 |
| 2515P | 8-16-10 / 8-16-10 | Vartest Laboratories, 19 West 36 th Street, New York, NY 10018 |
| 2515T | 8-6-10 / 8-6-10 | Applied Technical Svc., 1049 Triad Court, Marietta, GA 30062 |

Zipper

| | |
|-------------------|---|
| 8-17-10 / 8-17-10 | SGS, 90 Dayton Ave., Building 6C, Passaic, NJ 07055 |
|-------------------|---|

This product was manufactured by:

Serta Mattress Company, 403 N. Levee Rd. Puyallup, WA 98371

Date of Manufacture is listed on the individual law tag affixed to each product.

If you have any questions regarding this certification or records of these test results, please call Serta at 847-645-0200 and ask to speak with the Compliance Engineer.